

## Prescribing LAIs: From Completing the First Injection to Going Steady

Andrew Cutler<sup>1</sup>, Meghan Grady<sup>2</sup> and Alison Holladay<sup>3</sup>

<sup>1</sup>SUNY Upstate Medical University, Syracuse, NY; Neuroscience Education Institute, Malvern, PA.

<sup>2</sup>Neuroscience Education Institute, Malvern, PA

<sup>3</sup>Neuroscience Education Institute, United States

Corresponding author: Andrew Cutler; Email: acutler@ajcmd.com

Key Words: long-acting injectable (LAI), antipsychotic, dosing, pharmacokinetics, maintenance treatment

Running Head: Prescribing LAIs

### Abstract

Non-adherence and even partial adherence to antipsychotic treatment can increase the risk of relapse in patients with schizophrenia. One strategy to improve adherence is through the use of long-acting injectable (LAI) antipsychotics. Multiple LAI antipsychotic options are available, which differ in terms of their formulation, administration, initiation, and maintenance dosing schedule. This article provides a practical guide to the conversion from oral to LAI antipsychotic treatment for the available LAI formulations as well as evidence-based principles for maintenance treatment.

### Long-Acting Injectable Antipsychotics Reduce Risk of Relapse

Non-adherence and even partial adherence can increase the risk of relapse in patients with schizophrenia.<sup>1-2</sup> Relapse in turn carries multiple potential consequences, including brain tissue loss, rehospitalization, treatment resistance, functional disability, suicide, arrests/incarceration, and homelessness.<sup>3-5</sup> A proven strategy to prevent relapse is the use of long-acting injectable (LAI) antipsychotics, which can provide steady state therapeutic drug levels with an injection schedule ranging from 2–26 weeks, depending on the particular formulation. Studies have shown that patients prescribed an LAI formulation are more likely to be adherent than those prescribed an oral formulation.<sup>6-8</sup> Indeed,

This peer-reviewed article has been accepted for publication but not yet copyedited or typeset, and so may be subject to change during the production process. The article is considered published and may be cited using its DOI.

10.1017/S1092852925100588

This is an Open Access article, distributed under the terms of the Creative Commons Attribution-NonCommercial-NoDerivatives licence (<http://creativecommons.org/licenses/by-nc-nd/4.0/>), which permits non-commercial re-use, distribution, and reproduction in any medium, provided the original work is unaltered and is properly cited. The written permission of Cambridge University Press must be obtained for commercial re-use or in order to create a derivative work.

the majority of data show that risk of relapse and rehospitalization is reduced with LAI antipsychotics compared to oral formulations.<sup>8-12</sup>

Although not every antipsychotic has an LAI formulation as an option, there are formulations available for fluphenazine, haloperidol, risperidone, paliperidone, aripiprazole, and olanzapine; in the cases of risperidone, paliperidone, and aripiprazole, multiple LAI formulations exist (Table 1). Each LAI has a unique profile in terms of pharmacokinetics, administration factors, initiation strategy, and maintenance dosing schedule. This article provides a practical guide to the conversion from oral to LAI antipsychotic treatment for the available LAI formulations as well as evidence-based principles for maintenance treatment.

## **Converting to LAIs: General Principles**

### Choosing the LAI Dose

The dose equivalence of oral to LAI antipsychotic formulations is well defined for some but not all of the LAI options. Choosing the appropriate LAI dose is best accomplished by understanding the current extent of medication exposure—in other words, by obtaining plasma antipsychotic levels.<sup>13</sup> Prior to switching to an LAI, plasma antipsychotic levels should be obtained as 12-hour morning trough values for oral medications at steady state.<sup>13</sup> If antipsychotic plasma levels are low, repeating the trough plasma level can help determine if this is due to an adherence issue or a pharmacokinetic one: fluctuations of more than 30% typically represent poor adherence, assuming the levels were drawn at comparable times.<sup>13</sup>

### Initial Dosing

When converting from an oral antipsychotic to an LAI, for most formulations one must either adequately load the dose or provide oral supplementation. A loading dose is the dose required to immediately achieve a plasma concentration that is equivalent to the steady state concentration.<sup>13</sup> Dose loading is possible for many but not all of the available LAI formulations; when not available, oral supplementation is required. The failure to adequately load the dose or provide oral supplementation can lead to subtherapeutic antipsychotic plasma levels for weeks or months.

### Maintenance Dosing

Obtaining antipsychotic plasma levels can be beneficial not only for initiating the dosing of an LAI, but also during maintenance treatment. Because plasma antipsychotic levels increase gradually over time, dose requirements may eventually decrease, making it valuable, when possible, to obtain periodic plasma levels to prevent unnecessary plasma level creep. The appropriate time to get a blood level for patients receiving an LAI is the morning of the day they will receive their next injection; however, levels can be obtained up to 72 hours prior to the next injection.<sup>13</sup>

## **Converting to Haloperidol Decanoate (Haldol Decanoate)**

The response threshold for haloperidol is typically 2 to 5 ng/mL, while plasma levels greater than 18 ng/mL are generally not well tolerated.<sup>13,14</sup> Haloperidol decanoate can be loaded; the recommended loading dose in the literature is 10 times the oral daily dose, given weekly for the first 3 weeks (Table 1).<sup>15,16</sup> Discontinuation of oral antipsychotic can begin immediately if adequate loading is pursued;

however, the time to maximum concentration ranges from 3 to 9 days, and oral coverage (one-half the oral dose) may still be necessary for the first week for some patients.<sup>13</sup>

Steady state is reached after 4 weeks with loading. The terminal half-life with multiple dosing is 21 days; therefore, the maintenance dosing schedule for haloperidol decanoate is every 4 weeks.<sup>17</sup> The maintenance dose during the early phase of treatment is 20 times the oral daily dose and should start 2 weeks after the last loading injection.<sup>13</sup> Depending on the appropriate maintenance dose, some patients may require a different dosing schedule. Single injection volumes greater than 3 ml (300 mg) are not tolerated,<sup>17</sup> so patients who require higher doses typically receive the monthly dose as split injections every 2 weeks.

Trough plasma levels should be checked every 2–3 months during the first year of treatment with haloperidol decanoate. In the event of level creep the maintenance dose may need to be adjusted downward. According to the package insert the usual maintenance dose is 10 to 15 times the previous daily dose.<sup>17</sup>

### **Converting to Fluphenazine Decanoate (Prolixin Decanoate)**

For fluphenazine decanoate, the response threshold is 1 ng/mL. Plasma levels greater than 2 to 3 ng/mL may not be well tolerated, with 4 ng/mL considered the “point of futility.”<sup>13</sup> With a single dose, the time to maximum concentration is only 0.3 to 1.5 days, after which the concentration drops steeply.<sup>18</sup> This early peak relative to other LAIs may make fluphenazine decanoate preferable in acute situations, but it also carries the risk of drug-induced parkinsonism or akathisia in the first 48 hours.<sup>13</sup> In addition, the steep drop in levels can lead to relapse. Without loading, the time to steady state is more than 12 weeks; therefore, when converting to fluphenazine decanoate, one should initiate treatment with weekly loading injections.<sup>19</sup>

The formula for converting patients from oral to long-acting fluphenazine is not as well established as for some other LAIs, and the best way to determine the loading schedule is by obtaining a plasma level. Studies have shown that 3 weekly loading injections of 50 mg will yield a plasma level above the response threshold of 1 ng/mL.<sup>19</sup> Some patients, such as those with first-episode or less severe illness, may receive lower doses.<sup>13</sup> The package insert for fluphenazine states that, for most patients, 12.5 to 25 mg can be used as the initiation dose, with subsequent injections and dosing intervals based on the patient's response.<sup>20</sup>

The first maintenance dose should be administered 2 weeks after the last loading injection. The usual maintenance dose is 12.5 to 75 mg every 2 weeks and should be guided by plasma levels. 25 mg/2 weeks is associated with trough plasma levels of 1–1.2 ng/mL.<sup>21-22</sup>

Single injections cannot exceed 3 ml due to tolerability, so higher doses must be administered weekly; the maximum dose is 75 mg/week.<sup>13</sup> As with other LAI antipsychotics the trough plasma levels should be checked every few months to avoid level creep.

### **Converting to Risperidone Formulations**

There are three available LAI formulations of risperidone, two of which are administered intramuscularly and one that is subcutaneous. The established plasma level response threshold for risperidone is 15 ng/mL. The point of futility is 112 ng/mL; however, there is no available dosage form of risperidone LAI

that approaches that level (Table 2).<sup>13</sup> This means that patients who are taking higher doses of oral risperidone (more than 5–6 mg/day) may not be good candidates for the LAI formulations, since more than one injection would be required.

#### Risperidone Microspheres: Consta and Rykindo

Risperidone microspheres are administered intramuscularly. The lag time in active release means that maximum concentration is not achieved until 14–17 days for Rykindo and 21 days for Consta.<sup>18</sup> However, the terminal half-life with multiple doses is 3 to 6 days, which is why these LAIs need to be dosed every 2 weeks.<sup>23-24</sup> Steady state is achieved after four injections, at 6 weeks.

Risperidone microspheres cannot be loaded, so oral supplementation is required to maintain therapeutic plasma levels (Table 1). Consta requires 21 days of oral overlap, while Rykindo requires 7 days oral coverage.<sup>23-24</sup> Plasma concentrations can be estimated as approximately 7 times the oral dose, which can in turn be used to predict the appropriate long-acting dose (Table 2).<sup>13</sup> For example, a 2 mg oral dose should correspond to an active moiety plasma level of approximately 14 ng/mL, which in turn corresponds to 25 mg of risperidone microspheres. However, this is an average and can vary by individual patient, so obtaining plasma levels is ideal when deciding on the maintenance dose of the LAI formulation.

The usual maintenance dose range is 12.5–50 mg every 2 weeks, with 50 mg per vial as the highest available dosing option.<sup>23-24</sup> Changes in blood levels due to dosage changes (or missed dose) are not apparent for 3–4 weeks; if dose adjustments are needed after a patient has started risperidone microspheres, titration should occur at intervals of no less than 4 weeks.<sup>13</sup> If a dose is missed by 2 or more weeks, then oral coverage while reinitiating injections may be necessary.

#### Risperidone Subcutaneous: Uzedy

Although there are two approved subcutaneous risperidone formulations, one (Perseris) is no longer being marketed.<sup>25-26</sup> With the copolymer technology utilized for subcutaneous risperidone, the delivery system is applied as a liquid and hardens upon contact with bodily fluids.<sup>13,25-26</sup> This allows for an initial release of the active drug that reaches therapeutic plasma levels within 24 hours, thus obviating the need for oral coverage or a second loading injection, followed by controlled release for up to 2 months.<sup>13,25-26</sup>

The injection volumes are smaller than with the intramuscular formulations (typically less than 1 ml); this allows for less-invasive injection sites (abdominal or upper arm rather than gluteal or deltoid).<sup>13,26</sup> There are two absorption peaks: the first occurs within 6–24 hours due to an initial release of the active drug during the depot formation process.<sup>27-30</sup> The second occurs 8–14 days after the injection, with similar magnitude and at levels that approach steady state (Table 1).<sup>27-30</sup> Steady state is reached in 2 months.

Uzedy can be administered every month (50–125 mg) or every two months (100–250 mg) in either the abdomen or the upper arm.<sup>26</sup> The average exposure values over the dosing period are comparable for once-monthly and once every two months administration at corresponding doses.

## Converting to Paliperidone Palmitate Formulations

Paliperidone palmitate exists as a 1-month, a 3-month, and a 6-month formulation (Table 1). The 1-month formulation is an option for patients who are switching from oral medication, from a different LAI, or who are not on active medication.<sup>31-32</sup> The 3-month formulation is only to be used for patients who have already received adequate treatment with 1-month paliperidone palmitate for at least 4 months.<sup>33</sup> The 6-month formulation is only for patients who have received adequate treatment with the 1-month formulation for at least 4 months or the 3-month formulation for at least one 3-month cycle.<sup>34</sup>

### 1-month paliperidone palmitate (Invega Sustenna and Erzofri)

For patients switching from oral medication, or who are not on active medication, the 1-month formulation of paliperidone palmitate can be loaded, with a standard loading schedule of 234 mg on day 1 and 156 mg on day 8, plus or minus 2 days (Sustenna).<sup>31</sup> In 2024, another formulation of 1-month paliperidone palmitate (Erzofri) was approved that has a single initiation loading dose of 351 mg.<sup>32</sup> The initiation dose for either 1-month formulation must be administered in the deltoid muscle, as deltoid absorption is 28% greater than gluteal absorption. The maintenance dose should start 4 weeks after the second loading injection, but the dosing window is flexible and can vary by plus or minus 1 week.<sup>31-32</sup> Patients who are switching from a long-acting injectable antipsychotic do not require the 1-week dose initiation schedule and instead can receive the first injection of paliperidone palmitate in place of their next scheduled depot injection.

The maintenance dose of 1-month paliperidone palmitate is determined based on the oral dose (Table 3), although ideally plasma levels would be obtained. The therapeutic threshold is 20 ng/ml; point of utility is not well established for paliperidone and instead the risperidone level is generally used as the best guide.<sup>13,35</sup>

### 3-month paliperidone palmitate (Invega Trinza)

3-month paliperidone palmitate is only for patients who have received adequate treatment with 1-month paliperidone for at least 4 months.<sup>33</sup> The last 2 doses of 1-month paliperidone should ideally be the same dosage strength, so that a consistent maintenance dose is established prior to starting the 3-month formulation. The injection of 3-month paliperidone palmitate is given in place of the next-scheduled 1-month injection, with dosing based on the previous 1-month injection dose (Table 3). The dosing window is also flexible for the 3-month formulation, and it can be given up to 2 weeks before or after the 3-month time period. Dose adjustments can be made every 3 months if needed.

If a dose is missed for 4–9 months a reinitiation schedule with the 1-month formulation must be followed (Table 4).<sup>33</sup> If more than 9 months has passed since the last dose, treatment must be reinitiated with the 1-month formulation according to its prescribing information<sup>31-32</sup>; patients can convert to the 3-month formulation once they have been adequately treated with the 1-month LAI for at least 4 months.

### 6-month paliperidone palmitate (Invega Hafyera)

The injection of the 6-month formulation of paliperidone palmitate is given in place of the next-scheduled 1-month or 3-month injection, with dosing based on the previous 1-month or 3-month product (Table 3).<sup>34</sup> When switching from the 1-month LAI, the last two doses of the 1-month should be

the same dosage strength so that a consistent maintenance dose is established prior to starting the 6-month formulation. When switching from the 3-month LAI, the 6-month injection can be given up to 2 weeks before or after the next scheduled 3-month dose. Dose adjustments can be made every 6 months if needed; response to an adjusted dose may not be apparent for multiple months.

Patients taking the 6-month formulation can receive their next injection up to 2 weeks before or 3 weeks after the next scheduled 6-month dose. If more than 6 months and 3 weeks has passed since the last dose, reinitiation with 1-month Sustenna is necessary (Table 5).<sup>34</sup>

### **Converting to Aripiprazole Formulations**

Aripiprazole is available in more than one LAI formulation, which differ in terms of their formulation, kinetics, and initiation strategies. The response threshold for aripiprazole is 110 ng/ml, which corresponds to 10 mg/day of oral aripiprazole, and the point of utility is 500 ng/ml, which is the plasma level associated with 100% dopamine 2 (D2) receptor occupancy.<sup>13</sup>

#### Aripiprazole monohydrate: Maintena and Asimtufii

Aripiprazole monohydrate is available in a 1-month (Maintena) and a 2-month (Asimtufii) formulation. Aripiprazole monohydrate is poorly soluble, resulting in slow and prolonged dissolution and absorption, with maximum concentration achieved after about a week with Maintena and after 28 days with Asimtufii.<sup>13</sup> Until recently it could not be loaded and thus required oral coverage for the first 14 days; however, it is now an option to use a 2-injection loading strategy in lieu of oral coverage (Table 1).<sup>37-38</sup>

The 1-day initiation of Maintena requires two separate 400-mg injections with a single oral dose of 20 mg aripiprazole. The other option is a 14-day initiation, which requires an initial injection of 400 mg along with 14 days of overlapping oral antipsychotic. The maintenance dosing schedule is typically 300 to 400 mg every 4 weeks.<sup>37</sup> The maximum dose, 400 mg, is equivalent to 20 mg of oral aripiprazole, which generally corresponds to a plasma level in the 200s.<sup>13,37</sup> Steady state is achieved after 4 monthly injections. In the event of a missed dose (more than 5 weeks between doses if steady state is not yet achieved, more than 6 weeks between doses once steady state is achieved), it is necessary to restart treatment with either the 1-day initiation or the 14-day initiation.<sup>37</sup>

Asimtufii can be initiated in patients receiving oral antipsychotic. The 1-day initiation requires one injection of 960 mg Asimtufii, one injection of 400 mg Maintena, and a single oral dose of 20 mg aripiprazole. Alternatively, the 14-day initiation requires one initial injection of 960 mg Asimtufii and oral antipsychotic coverage for 14 days. When converting from Maintena to Asimtufii, a 960-mg Asimtufii injection should be administered in place of the next-scheduled Maintena injection.<sup>38</sup>

The maintenance dose of Asimtufii is 720 mg or 960 mg every 2 months. The dosing window is flexible and the next injection can be given up to 2 weeks before or after the 2-month time period.<sup>38</sup> If more than 14 weeks has elapsed between injections, it is necessary to restart treatment with either the 1-day initiation or the 14-day initiation.<sup>38</sup>

Aripiprazole monohydrate cannot be used with strong cytochrome 450 (CYP) 3A4 inducers and requires dose adjustment in the presence of CYP2D6 and CYP3A4 inhibitors, as well as in patients who are poor CYP2D6 metabolizers (Table 6).<sup>37-38</sup>

### Aripiprazole lauroxil: Aristada and Aristada Initio

Aripiprazole lauroxil is a prodrug formulation, which allows for the formation of crystals that dissolve slowly. Once the prodrug is released from the crystal it is immediately cleaved by hydrolysis, releasing active aripiprazole that reaches maximum concentration after 44 to 50 days, with four monthly injections required to reach steady state.<sup>39</sup> There are two options for how to initiate treatment: (1) oral coverage for the first 21 days, or (2) use of the 675 mg single-dose initiation injection in combination with a 30 mg dose of oral aripiprazole (Table 1).<sup>40</sup> The first maintenance aripiprazole lauroxil injection can be administered on the same day as the single-dose injection or up to 10 days later. One should avoid injecting both the single-dose injection and maintenance-dose injection into the same deltoid or gluteal muscle.<sup>40</sup>

The dosing equivalence of oral aripiprazole to aripiprazole lauroxil is well defined (Table 7).<sup>39</sup>

Dose adjustments are needed in the presence of CYP2D6 inhibitors, CYP3A4 inhibitors, and CYP3A4 inducers (Table 8).<sup>39</sup> However, dose adjustments are not possible for the single-dose injection, so this treatment initiation option should be avoided in patients who are known CYP2D6 poor metabolizers or who are taking strong CYP3A4 inhibitors, strong CYP2D6 inhibitors, or strong CYP3A4 inducers.<sup>40</sup>

### **Converting to Olanzapine Pamoate (Zyprexa Relprevv)**

For olanzapine pamoate, the response threshold is generally 20 ng/mL, although much higher levels may be tolerated; the point of futility is 150 ng/mL.<sup>13</sup> The time to maximum concentration is 3 to 4 days, and time to steady state is 3 months. The dose should be loaded for the first 8 weeks, with the specific dosage determined based on the previous oral dose (Table 9).<sup>41</sup> Maintenance dosing can be every 2 weeks or every 4 weeks.

The main limitation to using olanzapine pamoate is that it has a Risk Evaluation and Mitigation Strategy (REMS) program that requires 3-hour post-injection monitoring due to the rare risk of post-injection delirium/sedation syndrome from vascular breach.<sup>13,41</sup>

### **Summary**

LAIs can reduce the risk of relapse and rehospitalization in patients with schizophrenia and should be discussed with patients as potential treatment options. Multiple first- and second-generation antipsychotics are available in LAI formulations, with others in development; in some cases, there are multiple LAI formulations for a particular active moiety. Each LAI has a unique profile in terms of formulation, administration, initiation, and maintenance injection schedule, with pharmacokinetics playing a vital role in these profiles.

Competing interests:

Andrew J. Cutler:

Consultant/Advisor: AbbVie, Acadia, Alfasigma, Alkermes, Anavex Life Sciences, Arrivo BioVentures, Autobahn Therapeutics, Axsome, Biogen, Biohaven, Boehringer Ingelheim, Bria Biosciences, Bristol Myers Squibb, Cerevel, Cognitive Research Corporation, Corium, Delpor, Evolution Research Group, 4M Therapeutics, Intra-Cellular Therapies, Janssen/J&J Innovative Medicine, Jazz Pharma, Karuna, LivoNova, Lundbeck, Luye Pharma, MapLight Therapeutics, MedAvante-ProPhase, Mentavi, Neumora, Neurocrine, Neuroscience Education Institute, NeuroSigma, Noven, Otsuka, PaxMedica, Relmada, Sage Therapeutics, Sirtsei Pharmaceuticals, Supernus, Teva, Thynk, Tris Pharma, Vanda Pharmaceuticals, VistaGen

Speakers Bureau: AbbVie, Alfasigma, Alkermes, Axsome, Boehringer Ingelheim, Bristol Myers Squibb, Corium, Intra-Cellular Therapies, J&J, Lundbeck, Neurocrine, Noven, Otsuka, Supernus, Teva, Tris Pharma, Vanda Pharmaceuticals

Stock Options: 4M Therapeutics

Board Member (Data Safety Monitoring Board): Alar Pharma, COMPASS Pathways, Freedom Biosciences, Pain Therapeutics

Meghan M. Grady does not have anything to disclose.

Funding: This activity is supported by an unrestricted educational grant from Alkermes, Inc., Teva Pharmaceuticals, Johnson & Johnson Innovative Medicine and Otsuka America Pharmaceutical, Inc.

## References

1. Goff DC, Falkai P, Fleischhacker WW, et al. The long-term effects of antipsychotic medication on clinical course in schizophrenia. *Am J Psychiatry*. 2017;174(9):840-849.
2. Leucht S, Cipriani A, Spineli L. Comparative efficacy and tolerability of 15 antipsychotic drugs in schizophrenia: a multiple-treatments meta-analysis. *Lancet*. 2013;382(9896):951-962.
3. Nasrallah HA. 10 devastating consequences of psychotic relapses. *Curr Psychiatry*. 2021;20(5):9-12.
4. Takeuchi H, Siu C, Remington G, et al. Does relapse contribute to treatment resistance? Antipsychotic response in first- vs. second-episode schizophrenia. *Neuropsychopharmacology*. 2019;44(6):1036-1042.
5. Taipale H, Tanskanen A, Correll CU, Tiihonen J. Real-world effectiveness of antipsychotic doses for relapse prevention in patients with first-episode schizophrenia in Finland: a nationwide, register-based cohort study. *Lancet Psychiatry*. 2022;9(4):271-279.
6. Patel C, Pilon D, Morrison L, et al. Continuity of care among patients newly initiated on second-generation oral or long-acting injectable antipsychotics during a schizophrenia-related inpatient stay. *Curr Med Res Opin*. 2023;39(8):1157-1166.



7. Patel C, Emont S, Cao Z, Manu T, Benson C. Post hospitalization clinical quality outcomes among US patients with schizophrenia treated with a long-acting injectable or switched to a new oral antipsychotic: a retrospective cohort study. *Drugs Real World Outcomes*. 2024;11(1):69-79.
8. Li P, Geng Z, Benson C, Patel C, Doshi JA. Real-world effectiveness of long-acting injectable and oral antipsychotic agents in US medicare patients with schizophrenia. *Adv Ther*. 2025;42(2):1251-1264.
9. Kirson NY, Weiden PJ, Yermakov S, et al. Efficacy and effectiveness of depot versus oral antipsychotics in schizophrenia: synthesizing results across different research designs. *J Clin Psychiatry*. 2013;74(6):568-575.
10. Kishimoto T, Hagi K, Kurokawa S, Kane JM, Correll CU. Long-acting injectable versus oral antipsychotics for the maintenance treatment of schizophrenia: a systematic review and comparative meta-analysis of randomised, cohort, and pre-post studies. *Lancet Psychiatry*. 2021;8(5):387-404.
11. Kishimoto T, Nitta M, Borenstein M, Kane JM, Correll CU. Long-acting injectable versus oral antipsychotics in schizophrenia: a systematic review and meta-analysis of mirror-image studies. *J Clin Psychiatry*. 2013;74(10):957-965.
12. Tiihonen J, Mittendorfer-Rutz E, Majak M, et al. Real-world effectiveness of antipsychotic treatments in a nationwide cohort of 29,823 patients with schizophrenia. *JAMA Psychiatry*. 2017;74(7):686-693.
13. Meyer JM, Stahl SM. The clinical use of antipsychotic plasma levels - Stahl's handbooks. New York, NY: Cambridge Univ Press; 2021.
14. Midha KK, Hubbard JW, Marder SR, Marshall BD, Van Putten T. Impact of clinical pharmacokinetics on neuroleptic therapy in patients with schizophrenia. *J Psychiatry Neurosci*. 1994;19:254-264.
15. Wei FC, Jann MW, Lin HN, Piao-Chien C, Chang WH. A practical loading dose method for converting schizophrenic patients from oral to depot haloperidol therapy. *J Clin Psychiatry*. 1996;57:298-302.
16. Jann MW, Wei FC, Lin HN Piao-Chien C, Chang WH. Haloperidol and reduced haloperidol plasma concentrations after a loading dose regimen with haloperidol decanoate. *Prog Neuropsychopharmacol Biol Psychiatry*. 1996;20:73-86.
17. Haldol decanoate [package insert]. Titusville, NJ: Janssen Pharmaceuticals, Inc. <https://www.janssenlabels.com/package-insert/product-monograph/prescribing-information/HALDOL+Decanoate-pi.pdf>. Revised January 2025. Accessed March 21, 2025.
18. Ereshefsky L, Mascarenas CA. Comparison of the effects of different routes of antipsychotic administration on pharmacokinetics and pharmacodynamics. *J Clin Psychiatry*. 2003;64:18-23.
19. Ereshefsky L, Saklad SR, Jann MW, Davis CM, Richards A, Seidel DR. Future of depot neuroleptic therapy: pharmacokinetic and pharmacodynamic approaches. *J Clin Psychiatry*. 1984;45:50-59.
20. Fluphenazine decanoate [package insert]. Schaumburg, IL: APP Pharmaceuticals. [https://www.accessdata.fda.gov/drugsatfda\\_docs/label/2010/071413s019lbl.pdf](https://www.accessdata.fda.gov/drugsatfda_docs/label/2010/071413s019lbl.pdf). Revised September 2010. Available from. Accessed April 28, 2025.
21. Glazer WM. Fluphenazine decanoate: its steady-state pharmacologic profile and relationship to tardive dyskinesia. *Schizophr Res*. 1988;1:425-429.

22. Marder SR, Midha KK, Van Putten T, et al. Plasma levels of fluphenazine in patients receiving fluphenazine decanoate: relationship to clinical response. *Br J Psychiatry*. 1991;158:658-665.
23. Risperdal Consta [package insert]. Titusville, NJ: Janssen Pharmaceuticals, Inc. <https://www.janssenlabels.com/package-insert/product-monograph/prescribing-information/RISPERDAL+CONSTA-pi.pdf>. Revised January 2025. Accessed March 21, 2025.
24. Rykindo [package insert]. Yantai, Shandong Province, China: Shandong Luye Pharmaceutical Co., Ltd. [https://www.luye.cn/luye\\_en/rykindo.pdf](https://www.luye.cn/luye_en/rykindo.pdf). Revised May 2023. Accessed March 21, 2025.
25. Perseris [package insert]. North Chesterfield, VA: Indivior Inc. <https://www.perserishcp.com/prescribing-information.pdf>. Revised January 2025. Accessed March 21, 2025.
26. Uzedly [package insert]. Parsipanny, NJ: Teva Neuroscience, Inc. <https://www.uzedy.com/globalassets/uzedy/prescribing-information.pdf>. Revised January 2025. Accessed March 21, 2025.
27. Gomeni R, Heidbreder C, Fudala PJ, Nasser AF. A model-based approach to characterize the population pharmacokinetics and the relationship between the pharmacokinetic and safety profiles of RBP-7000, a new, long-acting, sustained-released formulation of risperidone. *J Clin Pharmacol*. 2013;53(10):1010-1019.
28. Laffont CM, Gomeni R, Zheng B, Heidbreder C, Fudala PJ, Nasser AF. Population pharmacokinetic modeling and simulation to guide dose selection for RBP-7000, a new sustained-release formulation of risperidone. *J Clin Pharmacol*. 2015;55(1):93-103.
29. Laffont CM, Gomeni R, Zheng B, Heidbreder C, Fudala PJ, Nasser AF. Population pharmacokinetics and prediction of dopamine D2 receptor occupancy after multiple doses of RBP-7000, a new sustained-release formulation of risperidone, in schizophrenia patients on stable oral risperidone treatment. *Clin Pharmacokinet*. 2014; 53(6):533-543.
30. Perlstein I, Merenlender Wagner AM, Gomeni R, et al. Population pharmacokinetic modeling and simulation of TV-46000: A long-acting injectable formulation of risperidone. *Clin Pharmacol Drug Dev*. 2022;11(7):865-877.
31. Invega Sustenna [package insert]. Titusville, NJ: Janssen Pharmaceuticals, Inc. <https://www.janssenlabels.com/package-insert/product-monograph/prescribing-information/INVEGA+SUSTENNA-pi.pdf>. Revised January 2025. Accessed March 21, 2025.
32. Erzofri [package insert]. Yantai, Shandong Province, China: Shandong Luye Pharmaceutical Co., Ltd. [https://www.accessdata.fda.gov/drugsatfda\\_docs/label/2024/216352s000lbl.pdf](https://www.accessdata.fda.gov/drugsatfda_docs/label/2024/216352s000lbl.pdf). Revised July 2024. Accessed April 23, 2025.
33. Invega Trinza [package insert]. Titusville, NJ: Janssen Pharmaceuticals, Inc. <https://www.janssenlabels.com/package-insert/product-monograph/prescribing-information/INVEGA+TRINZA-pi.pdf>. Revised January 2025. Accessed March 21, 2025.

34. Invega Hayfera [package insert]. Titusville, NJ: Janssen Pharmaceuticals, Inc. <https://www.janssenlabels.com/package-insert/product-monograph/prescribing-information/INVEGA+HAFYERA-pi.pdf>. Revised January 2025. Accessed March 21, 2025.
35. Schoretsanitis G, Spina E, Hiemke C, de Leon J. A systematic review and combined analysis of therapeutic drug monitoring studies for oral paliperidone. *Expert Rev Clin Pharmacol*. 2018;11(6):625-639.
36. Pandina GJ, Lindenmayer JP, Lull J, et al. A randomized, placebo-controlled study to assess the efficacy and safety of 3 doses of paliperidone palmitate in adults with acutely exacerbated schizophrenia. *J Clin Psychopharmacol*. 2010;30(3):235-244.
37. Abilify Maintena [package insert]. Tokyo, 101-8535, Japan: Otsuka Pharmaceutical Co. <https://www.otsuka-us.com/media/static/Abilify-M-PI.pdf>. Revised January 2025. Accessed March 21, 2025.
38. Abilify Asimtufii [package insert]. Tokyo, Japan: Otsuka Pharmaceutical Co. <https://otsuka-us.com/media/static/Abilify-Asimtufii-PI.pdf>. Revised January 2025. Accessed March 21, 2025.
39. Aristada [package insert]. Waltham, MA: Alkermes, Inc. [https://labeling.alkermes.com/uspi\\_aristada.pdf](https://labeling.alkermes.com/uspi_aristada.pdf). Revised January 2025. Accessed March 21, 2025.
40. Aristada Initio [package insert]. Waltham, MA: Alkermes, Inc. [https://labeling.alkermes.com/uspi\\_aristadainitio.pdf](https://labeling.alkermes.com/uspi_aristadainitio.pdf). Revised January 2025. Accessed March 21, 2025.
41. Zyprexa Relprevv [package insert]. Greifswald, Germany: Cheplapharm. <https://www.zyprexarelprevvprogram.com/PDF/CHEPLAPHARM%20Prescribing%20Information.pdf>. Revised October 2023. Accessed March 21, 2025.

Table 1. Initiation and maintenance dosing for long-acting injectable antipsychotics.

LAI	Initial Dosing	Maintenance Dosing	Injection Type and Site
aripiprazole lauroxil (Aristada) <sup>38-39</sup>	(1) Any Aristada dose with oral aripiprazole coverage for 21 days or (2) Single-dose 675 mg injection of Aristada Initio in combination with a 30 mg oral dose; first maintenance Aristada injection can be administered on the same day as the single-dose injection or up to 10 days later	441 mg, 662 mg, or 882 mg/4 weeks or 882 mg/6 weeks or 1064 mg/8 weeks Max: 882 mg/4 weeks	Intramuscular deltoid (441 mg dose only) or gluteal (all doses)
aripiprazole monohydrate 1-month (Maintena) <sup>37</sup>	(1) Two separate 400-mg injections of Maintena with a single oral dose of 20 mg aripiprazole or (2) One initial injection of 400 mg Maintena and oral antipsychotic coverage for 14 days	300–400 mg/4 weeks; max 400 mg/4 weeks	Intramuscular gluteal
aripiprazole monohydrate 2-month (Asimtufii) <sup>37</sup>	For patients currently receiving oral antipsychotic: (1) One injection of 960 mg Asimtufii, one injection of 400 mg Maintena, and a single oral dose of 20 mg aripiprazole or (2) One initial injection of 960 mg Asimtufii and oral antipsychotic coverage for 14 days  For patients currently receiving Maintena: 960-mg Asimtufii injection in place of the next-scheduled Maintena injection	720–960 mg/8 weeks; max: 960 mg/8 weeks	Intramuscular gluteal
fluphenazine decanoate (Prolixin Decanoate) <sup>13,19-20</sup>	Per plasma level data: 3 weekly loading injections of 50 mg (lower doses for first episode or less severely ill); first maintenance dose 2 weeks after the third loading dose Per package insert: 12.5 to 25 mg as the initiation dose; subsequent injections and dosing intervals based on the patient's response	12.5–75 mg/2 weeks Max: 75 mg/week	Intramuscular or subcutaneous
haloperidol decanoate (Haldol Decanoate) <sup>13,15-</sup>	Per plasma level data: 3 weekly loading injections of 10 times the oral daily dose; may require oral coverage (half dose) for the first week; first	20 times the oral daily dose during the early phase of treatment: 25–300 mg/4 weeks	Intramuscular

17	<p>maintenance dose 2 weeks after the third loading dose</p> <p>Per package insert: initial dose of 10–20 times the oral daily dose; if conversion requires more than 100 mg as an initial dose it should be administered in 2 injections (100 mg initially and the balance in 3–7 days)</p>	Max: 300 mg/2 weeks	
olanzapine pamoate (Zypexa Relprevv) <sup>40</sup>	<p>Loading during the initial 8 weeks; dose and schedule are based on correspondence to oral olanzapine doses</p>	<p>150–300 mg/2 weeks</p> <p>300–405 mg/4 weeks</p> <p>Max: 300 mg/2 weeks</p>	Intramuscular gluteal
paliperidone palmitate 1-month (Invega Sustenna and Erzofri) <sup>31</sup>	<p>Loading doses of 234 mg on Day 1 and 156 mg on Day 8 (Invega Sustenna) or 351 mg on Day 1 (Erzofri); maintenance dose should start 4 weeks after the second loading injection; dosing is based on correspondence to oral paliperidone doses</p>	<p>39, 78, 117, 156, or 234 mg/4 weeks</p> <p>Max: 234 mg/4 weeks</p>	Intramuscular (deltoid at initiation, then either deltoid or gluteal)
paliperidone palmitate 3-month (Invega Trinza) <sup>32</sup>	<p>Initiate 3-month LAI when the next 1-month LAI injection is scheduled after at least 4 months of 1-month injections; dosing is based on the previous 1-month injection dose</p>	<p>273, 410, 546, or 819 mg/12 weeks</p> <p>Max: 819 mg/12 weeks</p>	Intramuscular deltoid or gluteal
paliperidone palmitate 6-month (Invega Hafyera) <sup>33</sup>	<p>Initiate 6-month LAI when the next 1-month or 3-month LAI injection is scheduled after at least 4 months of 1-month injections or after at least one 3-month cycle of the 3-month injection; dosing is based on the previous 1-month or 3-month injection dose</p>	<p>1092 or 1560 mg/26 weeks</p> <p>Max: 1560 mg/26 weeks</p>	Intramuscular gluteal only
risperidone microspheres (Consta and Rykindo) <sup>23-24</sup>	<p>Loading is not possible, necessitating oral coverage for 7 days (Rykindo) or 21–28 days (Consta)</p>	<p>12.5–50 mg/2 weeks</p> <p>Max: 50 mg/2 weeks</p>	Intramuscular deltoid (Consta only) or gluteal
risperidone subcutaneous (Uzedly) <sup>25-26</sup>	<p>No loading or oral supplementation required</p>	<p>Uzedly: 50–125 mg/4 weeks or 100–250 mg/8 weeks; max 250 mg/8 weeks</p>	Subcutaneous abdomen or upper arm

Table 2. Dose equivalence for risperidone LAI formulations.<sup>13,23-30</sup>

Daily oral risperidone dose	Average Steady State Plasma Level	Microspheres dose every 2 weeks (Consta or Rykindo)	Subcutaneous dose once monthly (Uzedy)	Subcutaneous dose once every two months (Uzedy)
2 mg	14 ng/ml	25 mg	50 mg	100 mg
3 mg	21 ng/ml	37.5 mg	75 mg	150 mg
4 mg	28 ng/ml	50 mg	100 mg	200 mg
5 mg	35 ng/ml		125 mg	250 mg

Table 3. Dose equivalence for paliperidone formulations.<sup>31-34,36</sup>

<b>Daily Oral Risperidone Dose</b>	<b>Daily Oral Paliperidone Dose</b>	<b>1-Month Invega Sustenna or Erzofri Dose</b>	<b>3-Month Invega Trinza Dose</b>	<b>6-Month Invega Hafyera Dose</b>
~1 mg	3 mg	39 mg		
~2 mg	3 mg	78 mg	273 mg	
~3 mg	6 mg	117 mg	410 mg	
~4 mg	9 mg	156 mg	546 mg	1,092 mg
~6 mg	12 mg	234 mg	819 mg	1,560 mg

Table 4. Re-initiation schedule for 3-month paliperidone palmitate (4–9 months since last dose).<sup>33</sup>

<b>Last Dose of Invega Trinza</b>	<b>Day 1</b>	<b>Day 8</b>	<b>1 Month After Day 8</b>
273 mg	78 mg Invega Sustenna/Erzofri (deltoid)	78 mg Invega Sustenna/Erzofri (deltoid)	273 mg Invega Trinza (deltoid or gluteal)
410 mg	117 mg Invega Sustenna/Erzofri (deltoid)	117 mg Invega Sustenna/Erzofri (deltoid)	410 mg Invega Trinza (deltoid or gluteal)
546 mg	156 mg Invega Sustenna/Erzofri (deltoid)	156 mg Invega Sustenna/Erzofri (deltoid)	546 mg Invega Trinza (deltoid or gluteal)
819 mg	156 mg Invega Sustenna/Erzofri (deltoid)	156 mg Invega Sustenna/Erzofri (deltoid)	819 mg Invega Trinza (deltoid or gluteal)



Table 5. Reinitiation schedule for 6-month paliperidone palmitate (at least 6 months and 3 weeks since last dose).<sup>34</sup>

<b>Up to 8 months since last dose of Invega Hafyera</b>			
<b>Last Dose of Invega Hafyera</b>	<b>Day 1</b>		<b>1 Month After Day 1</b>
1,092 mg	156 mg Invega Sustenna/Erzofri (deltoid)		1,092 mg Invega Hafyera (gluteal)
1,560 mg	234 mg Invega Sustenna/Erzofri (deltoid)		1,560 mg Invega Hafyera (gluteal)
<b>8–11 months since last dose of Invega Hafyera</b>			
<b>Last Dose of Invega Hafyera</b>	<b>Day 1</b>	<b>Day 8</b>	<b>1 Month After Day 8</b>
1,092 mg	156 mg Invega Sustenna/Erzofri (deltoid)	156 mg Invega Sustenna/Erzofri (deltoid)	1,092 mg Invega Hafyera (gluteal)
1,560 mg	156 mg Invega Sustenna/Erzofri (deltoid)	156 mg Invega Sustenna/Erzofri (deltoid)	1,560 mg Invega Hafyera (gluteal)
<b>More than 11 months since last dose of Invega Hafyera</b>			
Re-initiate treatment with Invega Sustenna or Erzofri according to its prescribing information; Invega Hafyera can be used after the patient has been adequately treated with Invega Sustenna or Erzofri for at least 4 months			

Table 6. Dose adjustments for aripiprazole monohydrate due to CYP interactions.<sup>37-38</sup>

	<b>Adjusted Dose for Patients Taking:</b>		
	<b>300 mg Maintena</b>	<b>400 mg Maintena</b>	<b>Asimtufii</b>
Poor 2D6 metabolizers	N/A	300 mg	N/A
Patients taking strong 2D6 or 3A4 inhibitors	200 mg	300 mg	720 mg
Poor 2D6 metabolizers taking concomitant 3A4 inhibitors	N/A	200 mg	Avoid use
Patients taking 2D6 AND 3A4 inhibitors	160 mg	200 mg	Avoid use
Patients taking 3A4 inducers	Avoid use	Avoid use	Avoid use

Table 7. Dose equivalence for aripiprazole lauroxil.<sup>39</sup>

<b>Daily Oral Dose</b>	<b>Aristada Dose</b>	<b>Intramuscular Site</b>
10 mg	441 mg per month	Deltoid or gluteal
15 mg	662 mg per month OR 882 mg every 6 weeks OR 1064 mg every 2 months	Gluteal
20–30 mg	882 mg per month	Gluteal

Table 8. Dose adjustments for aripiprazole lauroxil due to CYP interactions.<sup>39</sup>

	<b>Adjusted Dose for Patients Taking:</b>			
	<b>441 mg Aristada</b>	<b>662 mg Aristada</b>	<b>882 mg Aristada</b>	<b>1064 mg Aristada</b>
Poor 2D6 metabolizers	N/A	N/A	N/A	N/A
Patients taking strong 2D6 or 3A4 inhibitors	N/A	441 mg	662 mg	882 mg
Poor 2D6 metabolizers taking concomitant 3A4 inhibitors	N/A	441 mg	441 mg	441 mg
Patients taking 2D6 AND 3A4 inhibitors	N/A	Avoid use	Avoid use	Avoid use
Patients taking 3A4 inducers	662 mg	N/A	N/A	N/A

Table 9. Dosing equivalence for olanzapine formulations.<sup>41</sup>

<b>Daily Oral Dose</b>	<b>Zyprexa Relprevv Dose: First 8 Weeks</b>	<b>Zyprexa Relprevv Dose: After 8 Weeks</b>
10 mg	210 mg every 2 weeks OR 405 mg every 4 weeks	150 mg every 2 weeks OR 300 mg every 4 weeks
15 mg	300 mg every 2 weeks	210 mg every 2 weeks OR 405 mg every 4 weeks
20 mg	300 mg every 2 weeks	300 mg every 2 weeks